
Allen R oell  

1 

ELECTRIC TOOL PARTS LIST 
 

 

 
COMBO KIT COMPRESSOR/NAILER 2016 • 07 • 18 
Model   KNT 50AB (E1) 

 

 



Allen R oell  

2 

  
          PARTS            COMPRESSOR                     KNT50AB 

ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

001 888908 AIR VESSEL 1 9413532035 
002 888909 FOOT 4 9038773 
003 888910 SCREW M6X13 (SELF TAPPING) 8 9115014 
004 888911 DRAINING VALVE 1 9047062 
005 888912 SAFETY VALVE 1 9049115 
006 888913 HULL 1 9069065 
007 888914 SHROUD 1 9069066 
008 888915 SCREW 5X23 (PLASTIC) 10 9142803 
009 888916 SCREW 4X12 (PARKER) 2 9114286 
010 888917 HANDLE 1 9083493 
011 888918 SCREW TBEI M6X20 2 9104148 
012 888919 SCREW TCEI M5X55 1 9415429 
013 888920 SCREW TCEI M6X75 1 9101985 
014 888921 WASHER 6X12X1.5 4 9131641 
015 888922 PANEL 1 9069067 
016 888923 GAUGE 40 (1.5”) 1 9052209 
017 888924 GAUGE 50 (2”) 1 9414744 
018 888925 PUMP 1 9417580 
019 888926 AIR FILTER 1 9054023 
020 888927 SRCEW TCEI 6X30 3 9415853 
021 888928 SCREW TCEI 6X45 1 9101560 
022 888929 ELBOW 1 9050674 
023 888930 DELIVERY PIPE 1 9043743 
024 888931 CHECK VLAVE 1 9048126 
025 888932 PRESURE SWITCH 1 9063276 
026 888933 RUBBER HOSE  9045670 
027 888934 WORM GEAR CLAMP 2 9050698 
028 888935 FITTING BARB 1 9417577 
029 888936 LOCK CABLE 1 9064830 
030 888937 SCREW 4.2X19 (PARKER) 4 9412472 
031 888938 WASHER 16X6, 5X2 4 9417072 
032 888939 NUT 1 9050567 
033 888940 PRESSURE REDUCER 1 9051232 
034 888941 SCREW TCEI M5X10 2 4106156 
035 888942 QUICK COUPLER 2 9047086 
036 888943 POWER CORD WITH PLUG 1 9065680 
037 888944 SCREW 4X8 1 9114042 
038 888945 SPRING WASHER 1 4100795 
039 888946 WASHER SHEET M4 1 9134403 
040 888947 PIN FOR HANDLE GRIP 1 9416872 
041 888948 HANDLE GRIP 1 9069060 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

          
 
           



Allen R oell  

3 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



PARTS NT 50AB

   DESCRIPTION     REMARKS
* 1 885-866 TOP COVER 1 (GRAY)
* 1A 886-197 TOP COVER 1 (BLACK) FOR USA, CAN

2 949-757 HEX. SOCKET HD. BOLT M5 X 20 (10 PCS.) 4
* 3 885-867 EXHAUST COVER 1 (BLACK)
* 3A 886-733 EXHAUST COVER 1 (SILVER GREEN) FOR USA, CAN

4 878-600 HEAD VALVE O-RING 1
5 880-190 HEAD VALVE SPRING 1
6 880-410 HEAD VALVE (A) 1
7 885-868 GASKET 1

8A 886-068 O-RING (P22.4) 1
9 885-870 PISTON 1

10 885-871 O-RING (I.D 44.7) 1
11A 885-872 CYLINDER PLATE 1

12 301-684 O-RING (S-30) 1
13 986-374 O-RING (P-32) 1

14A 885-873 CYLINDER 1
15 885-874 PISTON BUMPER 1
16 885-875 BUMPER PIECE 1

* 17 885-876 NAME PLATE 1
* 17 885-961 NAME PLATE 1 FOR EUROPE
* 17A 887-753 NAME PLATE 1 FOR MODEL (S)

18 885-877 WARNING LABEL 1
* 19 955-479 RETAINING RING (E-TYPE) FOR D6 SHAFT 1
* 20 885-878 BODY ASS'Y 1 INCLUD. 21 (BLACK)
* 20A 886-731 BODY ASS'Y 1 INCLUD. 21 (SILVER GREEN)
* 21 GRIP RUBBER (A) (GREEN) 1 SUPPLIED WITH ITEM NO. 601, 602
* 21A GRIP RUBBER (A) (BLACK) 1 SUPPLIED WITH ITEM NO. 601, 602 

FOR USA, CAN
22 884-342 GASKET (B) 1

* 23 885-959 CAP (A) 1 (BLACK)
* 23A 884-343 CAP (A) 1 (SILVER GREEN) FOR USA, CAN

24 949-821 HEX. SOCKET HD. BOLT M5 X 16 (10 PCS.) 5
25 AIR PLUG NPT 1/4 1
26 959-155 STEEL BALL D3.97 (10 PCS.) 1

* 27 982-454 SPRING (C) 1
* 28 885-658 CHANGE KNOB (C) 1 (GREEN)
* 28A 886-265 CHANGE KNOB (C) 1 (BLACK) FOR USA, CAN
* 29 HITACHI LABEL (GREEN) 1
* 29A HITACHI LABEL (BLACK) 1 FOR USA, CAN
* 30 885-879 PROTECTOR 1 (SILVER)
* 30A 886-735 PROTECTOR 1 (BLACK) FOR USA, CAN
* 31 885-657 TRIGGER (C) ASS'Y 1 INCLUD. 41, 42
* 32 885-880 PUSHING LEVER GUIDE 1

33 885-881 PUSHING LEVER SPRING (A) 1
* 35A 885-973 PUSHING LEVER (C) 1
* 35B 886-226 PUSHING LEVER (C) 1 FOR FIN, DEN, SWE, NOR
* 35B 887-678 PUSHING LEVER (D) 1 FOR MODEL (S)
* 36 885-884 ADJUSTER 1 (GREEN)
* 36A 886-736 ADJUSTER 1 (BLACK) FOR USA, CAN

37 885-885 PUSHING LEVER (B) 1
- 4 - 2 - 11          *ALTERNATIVE PARTS

ITEM
NO.

NO.
USEDCODE NO.ITEM

NO.
NO.

USEDCODE NO.



PARTS NT 50AB

   DESCRIPTION     REMARKS
38 885-886 PUSHING LEVER (A) 1
39 872-971 RETAINING RING (E-TYPE) FOR D3 SHAFT 1
40 885-887 NOSE CAP 2

* 41 885-689 TRIGGER ARM (C) 1
* 42 881-951 ROLL PIN D2.5 X 16 1

43 949-539 ROLL PIN D3 X 25 (10 PCS.) 1
44 949-539 ROLL PIN D3 X 25 (10 PCS.) 1
45 884-975 ROLL PIN D3 X 32 1
46 884-962 VALVE BUSHING (A) 1
47 877-763 FEED PISTON O-RING (I.D. 14) 1
48 884-963 VALVE BUSHING (B) 1
49 873-570 O-RING (P-18) 1
50 676-531 O-RING (P-7) 2
51 884-964 VALVE PISTON 1
52 872-654 O-RING (1AP-10) 1
53 884-966 PLUNGER SPRING 1
54 878-888 O-RING (I.D. 1.8) 2

* 55 885-888 PLUNGER 1
* 55A 887-679 PLUNGER 1 FOR MODEL (S)

56 885-889 LOCK LEVER 1
57 949-518 ROLL PIN D3 X 18 (10 PCS.) 2
58 885-890 GUIDE PLATE 1
59 880-413 NYLOCK HEX. SOCKET HD. BOLT M4 X 10 1
60 885-891 BLADE GUIDE 1

* 61 885-892 LABEL 1
* 61A 887-751 LABEL 1 FOR MODEL (S)

62 885-893 MAGAZINE 1
* 63 878-183 WARNING LABEL 1 FOR EUROPE

64 876-465 NYLON NUT M4 1
65 949-685 ROLL PIN D3 X 20 (10 PCS.) 1
66 885-894 STOP LEVER 1
67 885-895 SPRING 1
68 885-896 PLATE 1
69 880-413 NYLOCK HEX. SOCKET HD. BOLT M4 X 10 1
70 885-960 SCREW (BLACK) M4 X 25 1
71 885-897 NAIL FEEDER 1
72 885-898 NAIL PLATE 1
73 885-899 FEEDER PIECE 1
74 885-900 FEED SPRING 1
75 885-901 MAGAZINE COVER 1

* 76 LABEL(A) (GREEN) 1
* 76B LABEL(C) 1 FOR USA, CAN
* 77 884-993 TRIGGER (D) 1 FOR FIN, DEN, SWE, NOR
* 78 949-518 ROLL PIN D3 X 18 (10 PCS.) 1 FOR FIN, DEN, SWE, NOR
* 79 884-994 TRIGGER ARM SPRING 1 FOR FIN, DEN, SWE, NOR
* 79A 887-752 TRIGGER ARM SPRING 1 FOR MODEL (S)
* 80 883-513 WARNING LABEL(A) 1 FOR EUROPE
* 81 887-668 CHANGE ROD (D) 1 FOR MODEL (S)
* 82 887-681 BODY ASS'Y 1 INCLUD. 83 FOR MODEL (S)
* 83 GRIP RUBBER (A) (BLACK) 1 SUPPLIED WITH ITEM NO. 601, 602 FOR MODEL (S)

2 - 11 - 5-          *ALTERNATIVE PARTS

NO.
USEDCODE NO.ITEM

NO.



Allen R oell  

5 

         
         PARTS                                KNT50AB 

ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 
84 887-755 TRIGGER ARM (D) 1 FOR MODEL (S) 
85 887-673 SPRING 1 FOR MODEL (S) 
86 887-458 POLL PIN D3 X 10 (10 PCS) 1 FOR MODEL (S) 
87 887-684 CHANGE KNOB (D) 1 FOR MODEL (S) 
88 887-856 TRIGGER (D) ASS’Y 1 INCLUDE. 42, 84 FOR MODEL (S) 
89 887-686 PUSHING LEVER GUIDE (D) 1 FOR MODEL (S) 
90 887-675 ROLL PIN D3 X 35 1 FOR MODEL (S) 

     
     
     
     
     
     
     
     

 
 

STANDARD ACCESSORIES 
ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 
501 875-769 SAFETY GLASSES 1  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 


	Text1: NAILER


